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o g AR Chinese
Name of S I -
of Sample £
English
#%QN% 1122081644
Sample No.
=34 20 USRS CIHD (TR
Consignor :
& ERYS RSl g OPE TR A
Manufacturer !
MWk J _— Wt i B MR HE T b
17 ST/RGAAC, 10711 /Rev, 7 38,3 N Manual of Tests and Criteria ST/SGAAC 10011/ Rev.
Test method

FlRAT R

7 38,8 UN Manual of Tests and Criteria ST/SG/AC 10711/ /Rev, 7
Criterion Section 38 2

#J’ﬁl‘m

Appearance

AR GRESRERHE THD
ST/SG/AC. 10/11/Rev. 7

H&Ed o

SN o ol
Black Plastics cement and metal shell

Accepled Datc

2022 08 18 ﬁf‘f“;’]ﬁ;‘fﬂﬂ 2022 09 02 - 2002 09 22
est Lhate

ARH H

Test ltems

teiy PERAEL s SRR e Bly s b - ANEER (ot sk Agoln s sl il

Altitude simulation, Thermal test, Vibration, Shock, External short
circuit, Tupact, Overcharvge, Forced discharge

R #

Eefadl, BREAMET G AT GRS RIBRE TR ST/SG/AC. |
The sample has passed the test items of UN Manual of
ST/ASGAAC, 10711 /Rev. 7 Beetion 38,3

0/ L LoRemwmein 38, ShpfE SR .

eshl ablel O Meria

Conclusion L
B L) B (e T o520 x|
5z o] 7 i Rechargeable Lithium Battery. / N NS

Comment

XA FCEAA

Consignor
Address

R S

315200
Post Code

PR
Approver:
B4
Title:

1% 4%

HL LA S50 1S (Head of Electrochemical Testing Department)

FAx e L]
Checker: ’&ﬁﬁ Compiler: @ ﬁ.
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'

R B & AR

Name of Test

HREERIAFRFRT

Standard requirement or The

BRER

ARkt

&iE

No. Clause Numbar of Standard Test Result | Conclusion | Remark
items
Hi I Lt HlgE
EEER e ST/SGAAC. 10T Rew, 7 22,3 1R5RT.1 YRR
1 s UN Manual of Teets Criteria See Appendix i ok
Altitude ST/SG/AC. 10 T1/Rev. 7 Seetion 38,3 Tt i P
similation T S
I R o T
HR B2 ST/SGAAC 10710/ Rev. 7 38, 3 AT 2 WHeE »
i " IN Manual of Tests and Criteria See Apnendix 2 ,f‘rﬁ"}
Thermal test [o7/5c/aC. 1011 Rov. T Section 35,3 Test B e Pasivid
o [ttt Sl
! g oy
$Rzh M STASGAAC, LO/TT/Rew, 7 38, 4 BT, 3 WHIE 3
3 Mgl WX Mameal of Tests and Crit Se¢ Appendix 3 ik
Vibration ?'-..'s;c:-'.-\{'. L0/ Rev, T Sect o RS Pl
T e
Wi i BG/AC 10711 Rev. T 385 R85, 4 WBE 4 4
4 N N 1] of Tests and Criteria See Apnendix 4 &
Shock ST/SG/AC, 10718 Rev. T Section 38,3 Tast H i Pas
e i3 1 WHE 5 :
z el o y See Appendix 3 i
External short AT 107 L L .
. = 4 Passed
circuit 5
i <A 4 LE % 6
6 UN Sl of See Appendix 6 Fr i
Tmpact ST/SGAAC. 10/11/Rev. T 5 3 Test o e
e ASS
i ';_jlllql.‘—
it Fo ST/SGAAC.10/11/Rev. 7 48, 5 W8T, 7 W T
7 el of Tests and Criteriy Sen Avheidig 7 A#'ﬁ,
Overcharge JAC. 10/ 11/Rev. T Soction 38.3 Tast Gl s
7 Passzed
BE£ L W s B
W HE3 ST/SGAAC LW 1IAR bt R I Wk S
8 H X Manugl af Tests P Criteria see Appendix 8 ﬁ'!‘t
Forced discharge |s7.5¢/4¢. 10/11/Rev. T Section 35,5 Test il el

1.8

Pow k2, o S s

Test Environment

Condition

RS 20T 2470  FR
Ambient temperature:200C 247 Amhie

nt

. S

bamidity: /%

7 EARB A

Subcontracted Test

Condition

BRIA B

Test Item

FALREE

Subcontracted

Laboratory

£ AR LT

Name Post Code

ik # LA
Address Tel
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A5

No.

A B AR

Namme of Test Items

w18 BAEL

Altitude simulation

H &

#RRE

RIEEF Before

RIS After

RERA

Lk S

ik

%‘%‘ Sample Status RE e A fﬁ ;3 FidE Mass Loss | Residual ﬂ»@.g-
Sample Muss OCV Mass ocy QCvV | Other
No. iz NV i v o Mo Event
001 | ikt | 83465 | s2.78 | 3345.0 | 5273 0.01 99.91 | ©
002 | et | sma0 | s2vz | 3340 | 5269 0.00 | 9994 | o
003 | eaaeint | 33425 | 5270 | 3342.5 | 52.67 0.00 w.91 | o
004 | mmmaicn . | w3430 | sa7e | ssns | sl 0. 01 99,92 | o
008 | sein b | B850 | conre | smBo | By 0. 00 99.94 | ©
05 | caron 1 2,68 | 3341 52, 65 0. 01 99.94 | ©
007 | sscinne, nnad oSaa0 | 238 | 3342.0 | 527 0.00 [ 99.91 | o
008 | sgmemt . | ase5 | 5278 | 3349.0 | 5273 0.001 | 99.91 | o
ST IETI gk

&iE: LR V-IRA AR AR F-&K 0-RRK. LRA. LK. LR, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting.
No Disassembly.No Rupture & No Fire.
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B% ’ EMAE LA | A

Na. Name of Test Items Thermal test

#e| Wy ST bl REEA | ggmk| Maam e -
%5 Sample Status RE | FHLE V% 2 FF34d8, /5| Mass Loss| Residual | L&

Sample Mass ocv Mass ocy OCV  |Other
No. ‘2 v ‘g N % % Event
e g B ! B iy ; I
00l | engane., | 3%4s0 | 5273 | sssmo | 5235 0.00 | 99.28 | o ;
) YO 4T s = = = .
002 | iemiont . | 33440 | S269 | 33435 | 5232 0.00 | 99.30 | o
vt A 2 |
o | et . | s | sner | s425 | 6@ 0. 00 99.34 | © =
1CYC Al e =t ) AT Ll i G
004 | jaemmdhl | oasues | 5268 | 33425 | 523 0.00 | 99.35 | o
" ACYC S A ey e s — s )
005 | seiinaen | 30 | 5267 | sums | E2m 0. 01 99.35 | ©
DREYEL A ) _ N : "
06 | geroen ety SEaenio | sueal) Sags | oseus 0. 01 99.39 | o
. 25CYCHE 4 Filt - o i
Qo7 S5CYC Pully charged aadZ. 0 SR i 33420 a2, 36 0. 0 g4, 30 0
RCFCSE . i
gig | o Eeh 3349.0 | 5273 | 3348.5 | 5236 0.01 99.30 | ©

ZHCYC Fully chapged

M i':'f‘-“' ( IThis space intentional [
3 lef1 bilank

Hik: LW V-IRA DMk R FRK 0-MR. RIRA. LMKk, A, Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting.
No Disassembly No Rupture & No Fire.
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5

No.

AR E LA

Name of Test Items

$i =)

Vibrat ion

o

Hakd

BIEH] Before

RIS After

RERE

F g am

Ftt

lelt blank

%5 Sample Status RE F#EBE| RE | FBREE | MassLoss| Residual | L&
Sample Mass ocy Mass ocv OCV | Other
s e w /o N e Jo Event
e e o i i - = g
fo1 o R e | 5.0/ 52 3345. 0 52.36 0. 00 100. 00 0
% | ot il s | L6) 22§ Mav0 | mms | 0o | wew | o
e e A b
08 | eninr [soas| e | smms | s 0. 00 100. 00 0
004 | | ohamrkit o | 3325 | 5230 | 3120 | s23¢ | oo | w000 | o
006 | sormmthl  lgsars | smas | asamo | snony 0. 01 99. 98 0
DR DAY Rt i S B
006 :.-—n-?})-!'rr-*:{ffy".f'lij?g... 3340. 5 52. 33 3340, 0 52. 33 0. 01 L0V 00 0
007 zx::r;ﬁl?c{t:}; 3342.0 52, 36 1341. 5 2. 35 0. 01 94. 98 O
BT 1 - O = £ = |
008 L‘.ﬁff;':{l.'].'(;:l.;lljy" |j";;:11;1-“e'ad 4348, 5 2o 0 J348. 5 D4, Sb 0. 00 100, 00 a
R This space intentionally

FiE: L V-IRA D-RER R-REL Folek 0-ZR., RRA. LAk, ks, Rtk
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting.
No Disassembly.No Rupture & No Fire.
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A5 , R E 2 A it
No. ) Name of Test liems Shock
RIEH Before HI S After
A HERE b BERK (Feam | L4
%5 Samiple Status RE | FRBLE| BE F 354, /5| Mass Loss | Residual | 3 5%
Sample ‘ Mass ocv Mass ocv OCV | Other
No g v ‘g v O % Event
001 | s s | 33450 2.35 | 3345.0 | 52.34 0. 00 99.98 | o
e " - . \
002 :f_;w]f'H;{":'J'f}fﬁ;.,.;; 3343. 0 52.33 3342.5 52. 31 0.01 99, 96 O
003 | sommieaee | 93925 | s2sz | sses | saa 0. 00 99.98 | O
s A - . o
0 | seih s | BBma |l 3t | sus | oms 0. 01 99,98 | o
=, HECYCE AT, T g T L T
005 IBEYC Pully chatgad I hZ. 32 W70 g 0. 00 G4, GH ()
AT e A
A -_,.:l-:;f'?:iﬁ}-' .’-’]}:]L-.\-F.: 3340. 0 a2. 3 3339.5 52. 32 0, 01 99, 58 O
RO ] o~ .
BT | el 1.5 | 52.35 | 3341.5 | &2 34 0. 00 99.98 | o
008 el 8. 5 2. 36 1348, 5 52. 35 0. 00 949, 98 0

PR

Ihis spaee intentionally

left blank

iz LR VIR D-RRAR R-KA F-ReK 0-ARF. LB, AMA. R&E. ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly No Rupture & No Fire.

it
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Vi 3

WRIA B L AR

HMET %

No. R Name of Test licms External short cirenit
Baths HERE HERndHaL ERIE
Sample No. Sample Status Wi Extcrr{s:icTcn*[pemlurc Other Event

001 1C '1"[1'{\E‘:‘f.‘.:l:.;.-:l\l.:ﬁtlit_l‘gl‘d ab. 8 Q

T

002 I("['{i'l IHL: Elki‘jfi lc‘:;:};‘gnd hT.5 &

003 lf‘ff_l‘{ ?LL[/P: ﬁj&gﬂd AT 4 o

01 \CHC Rl eharged 5.2 0

005 25¢ ffjf;rziﬂl/llulall,,u 96. 6 9

006 250 ::i}[liqui:%q 4 57.2 9

007 250 \_;{FTL 4' ;l-.i's ced T8 >

008 250 \-{‘ :I-'II lII il:jf“ Jlll 57.8 Q

b

Ihis spacre inventionally le

Il ik

@ik DRRR R-BL F-AE K 0-RMAR. ALK, LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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Il

A5 6 R B £ 4R Jii 1
No. Name of Test [tems [mpact
LT BERE o s EITE R 3
Sample No. Sample Status bt Ememfé;cmpcmmm Other Event
o2 I{\‘{{‘}"fl}‘:;:r:t]ir;-l:' iy 20.3 0
e
e e g{)?‘!ﬂi,'lei;nr‘i iy 20.9 £
011 ll_‘lll”’flﬁ-}{::::‘:-lllﬂ Ly 2.0 5
014 2505 &‘J{(J:{:[r:dcln 221 5
015 i T 21.9 0
017 zt"””ﬁh":t” - 22. 4 O
k] ERCHL SOR 22. 1 Q

20070 504 Capacity

5 S A |

This spaee intentionally

lank

1ol

&Ik D-ABAR FHALK O-RMEAR. AARK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A%

KRR B 2 AR

LAl

7
No. Name of Test ltems | pyereharee
FHouths ok R g
Sample No. Sample Status Other Event
; LCYUSE S it
019 ICYC Fuliyv charged <
; ICYESE il
020 FECYC Fully charged U
021 A 0
v charged
a2 Al O
v charged
oY PECYCTE A A .
023 25CYC Fully charged s
oy UECYC A= TE
b 95CYC Fully charged 4
i 25CXCHE A e
e 250YC Fully charged ¥
026 &0 O

B FAEr

This space fntentional lv

i D-MR Fde K 0-TAfdk. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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2% g BRI A £ SR AL
No. Name of Test licms Forced discharge
#&ﬁ% 3—?&{::&&’5} ﬁ_{&lm#
Sample No Sample Status :
) i Other Event
1CYCSE 4 LML )
027 1CYC Fully discharged O
[ LCYCE A ey
028 1CYC 1L‘l]\ Ll';.\'f']l'\t!'_’,:'r'!d (}
A CYCoE 4 B B
029 1CYC Fully discharged O
: LEYCE T
030 LCYC Fully discharged O
; ICYE G nh
031 ICYC Fully discharged Q
i FCYCSE I
032 LCYC Fully discliaread O
i35 1CYCRE & il
34 1GYC Fully discharged O
YO THH
034 Mot |:I.:il!‘-. .I_I_ i 0
= Y |'-:lr"'l
035 ¢ Fully i )
036 ICYCSEHUH
h 1CYC Fully discharged 0
: ZHOYCIE Al
037 25CYC Fully discharged O
. IBCYCSE A AL
Roa 250YC Fuily discharged 0
: Py 8 gt ]
09 250NC Fuily dischmrged 0
i 950YC Fuily discher 0
2NCYCHE A i
041 250YC Fully dizscharged 0
A 256YCTE
012 250YC Fuily dischargsd 0
; 2HCYCS5EE B
043 256¥C Fully discharged O
20YCSE BT
044 25CYC Fully discharged 0
£ 2hCYCE b
Dag 250YC Fully discharged 6/
o Z50YCR Al
018 250YC Fully discharged O
FiE: D-RAR F-A2k O-ZfRsk. ZAcl,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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RAMEAN® ...
\Battery Padk |

Tem Mo, 4t

feidd 1 B8 R ek



